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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B
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FCC RADIO TEST REPORT

Report No. : FG461129B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

Emission masks — Out of band emissions
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Report No. : FG461129B
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samranas. FCC RADIO TEST REPORT Report No. : FG461129B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0153
40 Normal Voltage 0.0057
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0092
PASS
-10 Normal Voltage 0.0145
-20 Normal Voltage 0.0155
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0116
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0081

Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

TEL : 886-3-327-3456 Page Number : A7-15 of 16
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samranas. FCC RADIO TEST REPORT Report No. : FG461129B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit

Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0079

40 Normal Voltage 0.0052

30 Normal Voltage 0.0111

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0121

0 Normal Voltage 0.0149
PASS

-10 Normal Voltage 0.0090

-20 Normal Voltage 0.0035

-30 Normal Voltage 0.0095

20 Maximum Voltage 0.0052

20 Normal Voltage 0.0000

20 Minimum Voltage 0.0144

Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
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FCC RADIO TEST REPORT

Report No. : FG461129B
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Report No

.. FG461129B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

Conducted Spurious Emission
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samranas. FCC RADIO TEST REPORT Report No. : FG461129B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0153
40 Normal Voltage 0.0057
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0092
PASS
-10 Normal Voltage 0.0145
-20 Normal Voltage 0.0155
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0116
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0081

Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

TEL : 886-3-327-3456 Page Number 1 A8-50of 5
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.58 212 4.49
Middle CH 2.58 2.03 4.38 PASS
Highest CH 2.55 2 3.94
TEL : 886-3-327-3456 Page Number : A9-1 of 15
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samonas. FCC RADIO TEST REPORT

Report No. : FG461129B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 12 / 15kHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

26dB Bandwidth

Mode LTE Band 12 : 26dB(kHz)
Spacing. 15k
Mod. QPSK
Lowest CH 216.98
Middle CH 228.97
Highest CH 204.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 12

Lowest Channel / 15kHz / QPSK
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Occupied Bandwidth

Mode LTE Band 12 : OB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 184.61
Middle CH 189.81
Highest CH 185.01
TEL : 886-3-327-3456 Page Number : A9-6 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 12

Lowest Channel / 15kHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 2/ 15kHz / BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

Conducted Spurious Emission

LTE Band 12 / 3.75kHz
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SPORTON LAB.

. FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 12 / 3.75kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band

12 / 15kHz
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Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = [ spectrum o
Ref Level 30.00 dBm Offset 10.70 d& & RBW 1 MHz Ref Level 30,00 dém Offset 10.70 d& & RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Rm Max @ 1Rm Max
M1[1] 19.78 dBm| M1[1] 19.24 dBm)
707.420 MHZz| M1 707.420 MHZ2|
20¢Bm:
10 B 10 gem-
0 dbm 0 di
-10|dBm: =10|di
©1 -13.000 dBnr D1 -13.000 dBrr
-20|dBm -20|dBm
-30|dBm -30|dBm
" -, M b L
A J w
i rsmtmsmanii i | WMM > yom
-50 dBm: =50 di
-60 dBm -60 dém
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
— p— —_ p—
L J1 J Ready [ 1] ROl ] AN JL J Ready | ROl ] 4
Date: 2 L2024 11:30:23 Date Z2.AUG.2024 11:31:21
TEL : 886-3-327-3456 Page Number - A9-13 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 12 / 15kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

&

Spectrum

Ref Level 30.00 dBm Offset 10.70 d& & RBW 1 MHz

=)

Ref Level 30,00 dBm

Offset 10.70 d&8 & RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
M1[1] 18.23 dBm)| M1[1] 17.84 dBm)
W 715.410 MHz . 715.410 MHz
20'dem 20 fm
10 giB 10 gem:
0 dim od
-10|dBm -10|di
D1 -13.000 dBnr D1 -13.000 dBrr
-20{dBm -20|dBr
-30(dBm -30|dBr
prrerm e PR e LG [ R g |
-S0 dBm -50 di
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
- ) 4 Read: — " )i Read: —
L J1 J eady EEEEEEEEY WO AL JL J eady ERnEEEEEE WO y
Date 14.AUG. 2 4 21:44 Date: 14.AUG.2024 21:43:22
TEL : 886-3-327-3456 Page Number : A9-14 of 15
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samonas. FCC RADIO TEST REPORT

Report No. : FG461129B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 15kHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0160
40 Normal Voltage 0.0006
30 Normal Voltage 0.0242
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0058 PASS
-20 Normal Voltage 0.0188
-30 Normal Voltage 0.0181
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0161
Note:

1. Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No.: FG461129B
Appendix B. Test Results of Radiated Test
B1l.Summary of each worse mode
<Sample 1>
Freq | Level Ant Factor| Amp\Cbl | Filter EIRPCF Reading Limit | Margin
Mode | Part Band Ch Det Pol | Ant
(MHz) | (dBm) (dB) (dB)  (dB) (dB) | (dBuV) (dBm) (dB)
2 Part 22H NB-loTB5| M 2512 -40.30 RMS 32.42 -50.34 | 0.24  -95.23 72.61 | -13.00 -27.30| V | NB-loT
4 Part 22H NB-loT B26 M | 2512 -38.25 RMS 32.42 -50.34 | 0.24 -95.23 7466 | -13.00| -25.25  H | NB-loT
2 Part 24E NB-loTB2| M 5640  -46.72 RMS 34.94 -43.86 = 0.47 -95.23 56.96 | -13.00 -33.72| H | NB-loT
2 Part 27H NB-loT B12 M 1416 -42.78 RMS 28.50 -52.75 | 0.41  -95.23 76.29 | -13.00 -29.78 | V | NB-loT
2 Part 27L NB-loTB4 M | 3465 | -23.12 | RMS 33.01 -49.13 | 0.76 @ -95.23 87.47 | -13.00| -10.12  H | NB-loT
4 Part 27F NB-loT B13 M @ 1568 -44.21 RMS 27.70 -52.32 | 0.33  -95.23 75.31 | -42.15 -2.06 V | NB-loT
2 Part 90S NB-loT B26. M = 3280 -47.80 RMS 32.76 -49.22 | 0.14  -95.23 63.75 | -13.00 -34.80 | V | NB-loT
8 Part 90S NB-loT B26 M | 3296 | -46.53 RMS 32.79 -49.21 | 0.14  -95.23 | 64.98 -13.00 -33.53| V |NB-loT
<Sample 3>
Freq @ Level Ant Factor| Amp\Cbl | Filter EIRPCF Reading Limit | Margin
Mode | Part Band Ch Det Pol | Ant
(MHz) | (dBm) (dB) (dB) (dB)  (dB) | (dBuV) | (dBm) | (dB)
5 Part 22H NB-loT B26) M = 2512 -48.65 RMS 32.42 -50.34 | 0.24  -95.23 64.26 | -13.00| -35.65 H |NB-loT
TEL : 886-3-327-3456 Page Number : B1 of B26

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 22H Mode 2
NB-loT B5 3.75k Ch20401 1RB0 BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 2 3
1
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 5 2.75K CH28461 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le48.88 -56.76 RMS 28.868 -32.12 2.31 -95.23 51l.68@ -13.88 -53.76 Horizontal
2 2472 .88 -52.27 RMS 32.1e -58.41 2.38 -95.23 58.97 -13.868 -49.27 Horizontal
3 F296.88 -83.85 RMS 32.79 -49.21 B.14 -95.23 48.46 -13.6868 -58.85 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 = 3
1
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 5 2.75K CH204681 1RBE® BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1548 .88 -567.14 RMS 28.68 -52.12 2.31 -95.23 51.22 -13.88 -54.14 VWertical
2 2472 .28 -52.99 RMS 32.1e -58.41 a2.32 -95.23 58.25 -13.88 -49.99 Vertical
3 I296.88 -63.26 RMS 32.79 -49.21 .14 -95.23 485.25 -13.88 -58.26 Vertical
TEL : 886-3-327-3456 Page Number : B2 of B26
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NB-loT
Part 22H Mode 2
NB-loT B5 3.75k Ch20525 1RB0 BPSK
M
ouweHdBm}

-10.0 13

-20.0

-30.0

-40.0

-50.0

-60.0

-F0.0

-80
1000 2600, 4200, 5 T400. QDD
Frequency (MHz)
Site : @3CHe7-HY
Condition: -13 32m HF_ANT_@8875962 Horizontal
Mode : MBIOT Band 5 2.75K CH208525 1RB® BPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB

1 1588 .88 -54.39 RMS 28.78 -52.849 2.31 -95.23 63.87 -13.88 -41.39 Horizontal

2 2512 .88 -48.57 RMS 32.42 -58.34 @.24 -95.23 F2.34 -13 .88 -27.57 Horizontal

= I352.88@ -51.68 RMS 32.91 -49.186 @.1l5 -95.23 59.65 -13.88 -33.68 Horizontal

4 4l184.28 -58.58 RMS 2Z.63 -48.55 2.42 -95.23 51.23 -13.88 -45.58 Horizontal

=1 sSe24. .82 -54. .53 RMS 34.21 -45.58 @.24 -95.23 52.75 -13.88 -41.53 Horizontal

=1 ee96.88 -51L.23 RMS 35.59 -42.48 B.ey7 -95.23 28.22 -13.88 -38.23 Horizontal

7 a8388.8@ -54.41 RMS I5.7e -42.19 @.18 -95.23 47.13 -13.88 -41.41 Horizontal

ouweHdBm}
-10.0 13

-20.0

-80
1000 2600. 4200. 5 T400. 2000
Frequency (MHZ)
Site 1 B3CHBaT -HY
Condition: -12 2m HF_ANT_©@0759&2 Vertical
Mode : MBIOT Band 5 2.75K CH208525 1RB® BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =1 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 ls8e.828 -57.78 RMS 28.78 -52.84 2.31 -95.23 62.56 -13.88 -44.78 Vertical
2 2512 .82 -48.328 RMS z2.42 -Se.34 @.24 -95_ 23 F2.61 -13.88 -27.38 Vertical
3 3352.88 -49.85 RMS 32.91 -49.16 8.15 -95.23 BlL.48 -13.88 -356.85 Vertical
4 4184 .88 -58.88 RMS 33.63 -48.55 @.42 -95.23 5@.85 -13.88 -45.88 Vertical
= S@24.22 -58.88 RMS 34.21 -46.58 @.24 -95.23 48.48 -13.868 -45.88 Vertical
=1 6696 .88 -51.97 RMS 35.59 -42 .48 @.87 -95.23 49_.48 -13.88 -38.97 Vertical
e B3I68 .88 -54.48 RMS I5.7F@e -42.19 @.18 -95.23 47.14 -13.868 -41. 468 vertical
TEL : 886-3-327-3456 Page Number : B3 of B26
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NB-loT
Part 22H Mode 2
NB-loT B5 3.75k Ch20649 1RB0O BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
2
-60.0 3
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MBIOT Band 5 2.75K CH20649 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 lg98.88 -57.81 RMS 28.78 -32.88 2.31 -95.23 58.33 -13.88 -54.81 Horizontal
2 2552.88 -57.44 RMS 32.62 -58.26 2.19 -95.23 55.24 -13.686 -44.44 Horizontal
3 3F396.88 -82.85 RM5 F3.88 -49.13 8.15 -95.23 48.28 -13.6868 -49.85 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
2
-60.0 3
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MBIOT Band 5 2.75K CH20649 1RBE® BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1598.88 -57.6588 RMS 28.78 -52.88 2.31 -95.23 S58.54 -13.88 -54.68 VWertical
2 2552.88 -55.11 RMS 32.62 -58.26 2.19 -95.23 56.57 -13.88 -43.11 Vertical
3 I396.88 -62.76 RMS 353.88 -49.13 .15 -95.23 48.37 -13.88 -49.76 Vertical
TEL : 886-3-327-3456 Page Number : B4 of B26
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NB-loT
Part 22H Mode 4
NB-loT B26 15k Ch26791 1RB0O BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
1
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode NMBIoT Band 26 15k CH2&6791 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le48.88 -67.27 RMS 28.868 -32.12 2.31 -95.23 51.89 -13.88 -54.27 Horizontal
2 2472 .28 -54.88 RMS 32.1e -58.41 8.38 -95.23 49.16 -132.68 -51.88 Horizontal
3 F296.88 -83.53 RMS 32.79 -49.21 B.14 -95.23 47.98 -13.688 -58.53 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode NMBIoT Band 26 15k CH2&6791 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1548 .88 -568.21 RMS 28.68 -52.12 2.31 -95.23 S@.15 -13.88 -55.21 Wertical
2 2472 .28 -54.24 RMS 32.1e -58.41 @.38 -95.23 49.6868 -13.88 -51.24 Vertical
3 3I296.88 -63.42 RMS 32.79 -49.21 .14 -95.23 45.89 -13.868 -58.42 vertical
TEL : 886-3-327-3456 Page Number : B5 of B26
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NB-loT
Part 22H Mode 4
NB-loT B26 15k Ch26915 1RBO BPSK
M
ouweHdBm}

-10.0 13

-20.0

-30.0

-40.0

-50.0

-60.0

-7F0.0

-80
1000 2600. 4200. & T400. 2000
Frequency (MHz)
Site : @3CHe7-HY
Condition: -13 32m HF_ANT_@8875962 Horizontal
Mode : MBIoT Band 26 15k CH26915 1RB@® BPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB

1 l1s8@.88 -52.55 RMS 28.78 -52.849 2.31 -95.23 65.71 -13.88 -39.55 Horizontal

2 2512.88 -38.25 RMS 32.42 -58.34 @.24 -95.23 F4.66 -13.88 -25.25 Horizontal

= Iz352.8@ -51.15 RMS 32.91 -49.186 @.1l5 -95.23 52.18 -13.88 -33.15 Horizontal

4 4l84.28 -59.58 RMS 2Z.63 -48.55 2.42 -95.23 52.23 -13.88 -45.58 Horizontal

=1 se24. .82 -55.16 RMS 34.21 -45.58 @.24 -95.23 51.12 -13.88 -43.16 Horizontal

=1 ee96 .88 -53.494 RMS 35.59 -42.48 B.ey7 -95.23 45.81 -13.88 -489.44 Horizontal

7 8388.8@ -55.89 RMS I5.7e -42.19 @.18 -95.23 45.65 -13.88 -42.89 Horizontal

ouweHdBm}

-10.0 13

-20.0

-30.0

-80
1000 2600. 4200. 5 T400. 2000
Frequency (MHZ)
Site 1 B3CHBaT -HY
Condition: -12 2m HF_ANT_©@0759&2 Vertical
Mode : MBIoT Band 26 15k CH26915 1RB® BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =1 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 ls8e.828 -53.18 RMS 28.78 -52.84 2.31 -95.23 65.88 -13.88 -48.18 Vertical
2 2512 .82 -44 33 RMS z2.42 -Se.34 @.24 -95_ 23 68.58 -13.88 -31.33 WVertical
3 3352.88 -49.57 RMS 32.91 -49.16 8.15 -95.23 BlL.76 -13.88 -36.57 Vertical
4 4184.88 -54.F73 RMS 33.63 -48.55 @.42 -95.23 55.88 -13.88 -41.73 Vertical
= Se24.88 -57.58 RMS 34.21 -46.58 @.24 -95.23 49.78 -13.868 -44.58 Vertical
=1 66956 .88 -55.73 RMS 35.59 -42 .48 @.87 -95.23 45.72 -13.88 -42_ 73 Vertical
e B3I68 .88 -56.78 RMS I5.7F@e -42.19 @.18 -95.23 44 .84 -13.868 -43 .78 vertical
TEL : 886-3-327-3456 Page Number : B6 of B26
FAX . 886-3-328-4978
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NB-loT
Part 22H Mode 4
NB-loT B26 15k Ch27039 1RB0O BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode NBIoT Band 26 15k CH27839 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le96.88 -58.683 RMS 28.76 -32.88 2.31 -95.23 49.53 -13.88 -55.63 Horizontal
2 2544 .28 -54.29 RMS 32.54 -58.28 8.28 -95.23 48.48 -132.668 -51.29 Horizontal
3 486 .88 -83.38 RMS 33.1e -49.13 B.15 -95.23 47.73 -13.688 -58.38 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 3
1
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode NMBIoT Band 26 15k CH27839 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1695 .88 -568.37 RMS 28.76 -52.88 2.31 -95.23 49.79 -13.88 -55.37 vVertical
2 2544 .28 -54.58 RMS 32.54 -58.28 @.28 -95.23 48.27 -132.868 -51.568 Vertical
3 488 .88 -63.31 RMS 353.18 -49.13 .15 -95.23 47.88 -13.88 -58.31 vertical
TEL : 886-3-327-3456 Page Number : B7 of B26
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NB-loT
Part 24E Mode 2
NB-loT B2 15k Ch18601 1RB0O BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0] 1 = <
-70.0
-80
3000 10400, 17800. 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 1m SHF-EHF_929176251 Horizontal
Mode : MBIOT Band 2 15K CH186671 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z= dBm dB/m dB dB dB dBu dBm dB
1 SVea.a2 -gl.48 RMS 33.1e -49.81 2.687 -95.23 48.99 -13.88 -48.48 Horizontal
2 555@8.88 -58.76 RMS 34.78 -44.18 B8.51 -95.23 43.36 -13.688 -47.76 Horizontal
= Faaa.aa -g@.58 RMS 35.78 -42 .98 B.31 -95.23 41.48 -13.88 -47.80 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 1
-70.0
-80
3000 10400, 17800, 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 1m SHF-EHF_2178251 Vertical
Mode : MBIOT Band 2 15K CH18661 1RB@® BPSK
Ant AmphCb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a I7ea.ea2 -59.48 RMS 33.1@ -49.81 2.87 -95.23 S@.99 -13.88 -45.48 Vertical
2 555@8.88 -5@2.88 RMS 4.7 -44.1@ @.51 -95.23 43.24 -13.688 -47.88 Vertical
3 J4ee .88 -58.81 RMS 35.78 -42.98 a8.31 -95.23 41.39 -13.88 -47.81 Vertical
TEL : 886-3-327-3456 Page Number : B8 of B26
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NB-loT
Part 24E Mode 2
NB-loT B2 15k Ch18900 1RB0O BPSK
M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
4 2
-50.0 3
-60.0
-70.0
-80
3000 10400, 17800. 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 1m SHF-EHF_929176251 Horizontal
Mode MBIOT Band 2 15K CH18988 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z= dBm dB/m dB dB dB dBu dBm dB
1 3785.88 -49.93 RMS 33.26 -48.94 e.87 -935.23 62.31 -13.88 -36.93 Horizontal
2 5648.88 -45.72 RMS 34.94 -43 .86 2.47 -95.23 56.96 -13.868 -33.72 Horizontal
= FaIe.aa -52.33 RMS 35.682 -43.81 8.34 -95.23 49.95 -13.88 -39.33 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-s50.0-] 2
-60.0 2
-70.0
-80
3000 10400, 17800, 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 1m SHF-EHF_2178251 Vertical
Mode MBIOT Band 2 15K CH18988 1RB@ BPSK
Ant Amph\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a I7e5 .88 -58.59 RMS 33.26 -48.94 2.87 -95.23 59.685 -13.88 -37.59 vertical
2 564828 -51.43 RMS 34.94 -43 .86 2.47 -95.23 52.25 -132.868 -38.43 Vertical
3 753e.e8 -s8.78e RMS 35.62 -43.81 a.34 -95.23 41 .58 -13.88 -47.78 Vertical
TEL : 886-3-327-3456 Page Number : B9 of B26
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NB-loT
Part 24E Mode 2
NB-loT B2 15k Ch19199 1RB0 BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
60.0} 1 2 3
-70.0
-80
3000 10400, 17800. 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 1m SHF-EHF_929176251 Horizontal
Mode MBIOT Band 2 15K CH1919%9 1RBE@ BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z= dBm dB/m dB dB dB dBu dBm dB
1 SIgze@.82 -5l.31 RMS 33.44 -48.989 @2.686 -95.23 48.72 -13.88 -48.31 Horizontal
2 573e.a@ -58.54 RMS 35.28 -43 .68 B8.35 -95.23 42.74 -13.688 -47.54 Horizontal
= Jed4e .88 -g@.44 RMS 35.98 -42 .88 B.35 -95.23 41.42 -13.88 -47.44 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0{ 1 3
-70.0
-80
3000 10400, 17800, 25200, 32600. 40000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 1m SHF-EHF_2178251 Vertical
Mode MBIOT Band 2 15K CH1919%9 1RB@ BPSK
Ant AmphCb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a Ig2e.88 -52.81 RMS 33.44 -48.98 2.686 -95.23 48.82 -13.88 -49.81 Vertical
2 573e.e@ -g@2.74 RMS 35.28 -43 .68 @.35 -95.23 42.54 -13.688 -47.74 Vertical
3 Ted4E .88 -68.73 RMS 35.98 -42.88 8.35 -95.23 41.13 -13.88 -47.73 Vertical
TEL : 886-3-327-3456 Page Number : B10 of B26

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 27H Mode 2
NB-loT B12 3.75k Ch23011 1RBO BPSK
L
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
1
-60.0 3
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: 786 AC BAND 32m HF_ANT_806875962 Horizontal
Mode MBIOT Band 12 2 _75K CH23811 1RB@ BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1z98.88 -538.11 RMS> 28.686 -32.88 e.42 -95.23 58.84 -13.88 -45.11 Horizontal
2 2897 .28 -55.78 RMS 31.74 -51.1@ @8.23 -95.23 48.58 -132.868 -52.78 Horizontal
3 2796.88 -83.35 RMS 32.36 -49.68 B.26 -95.23 485.94 -13.668 -58.35 Horizontal
0Lewel (dBm)
-10.0 TO0AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0 1 3
-F0.0
-80
1000 2600, 4200, T400. 9000
Frequency (MHz)
Site : B3CHeT-HY
Condition: 7@© AC BAND 3m HF_ANT_@ee7y5962 Vertical
Mode MBIOT Band 12 2_75K CH23811 1RB@ BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1398.88 -51.34 RMS 28.66 -52.388 a.42 -95.235 57.61 -13.88 -48.34 Vertical
2 2897 .28 -55.34 RMS 31.74 -51.1@ @.23 -95.23 49.682 -13.88 -52.34 Vertical
3 2796 .88 -63.25 RMS 32.36 -49.68 a.26 -95.23 49.84 -13.868 -58.25 Vertical

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B11 of B26




samonas. FCC RADIO TEST REPORT

Report No.: FG461129B

NB-loT

Part 27H Mode 2

NB-loT B12 3.7k Ch23095 1RB0 BPSK

M
oLeveI (dBm)
-10.0 TO0AC BAND
-20.0
-30.0
-40.0 1 o
-50.0
4
5
-60.0 S I
-7F0.0
-80
1000 2600. 4200. & T400. 2000
Frequency (MHz)
Site : @3CHe7-HY
Condition: 788 AC BAMD 2m HF_ANT_@8875962 Horizontal
Mode : MBIOT Band 12 2 .75K CH22895 1RB® BPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1416.88 -43.43 RMS 28.58 -52.75 2.41 -95.23 75.64 -13.88 -38.43 Horizontal
2 2128.88 -44.15 RMS 31.98 -51.84 @.22 -95.23 59.92 -13.88 -31.15 Horizontal
= 2832.889@ -45.92 RM5 I32.4948 -49.63 @.28 -95.23 65.28 -13.88 -33.92 Horizontal
4 544 .88 -55.62 RMS Z2.682 -49.12 2.25 -95.23 55.86 -13.88 -42.62 Horizontal
=1 4248 .28 -59._ 449 RMS IZ.TFe -48.41 @.37 -95.23 5@8.13 -13.88 -45.449 Horizontal
=1 See4.88 -gB.1l2 RMS Is.e8e -43.79 a.4a -95.23 43.44 -13.88 -47.12 Horizontal
7 Fage.ae -gB8.l1l3 RMS 35.688 -43.81 a8.34 -95.23 42.17 -13.88 -47.13 Horizontal

Level (dBm)

o
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
-80
1000 2600. 4200. 5 T400. 2000
Frequency (MHZ)
Site 1 B3CHBaT -HY
Condition: 7@ AC BAND Z2m HF_ANT_e@0e75962 WVertical
Mode : MBIOT Band 12 2 .75K CH22895 1RB® BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =1 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 141l6.88 -42.78 RMS 28.58 -52.75 @.41 -95.23 F6.29 -13.88 -29.78 Vertical
2 2128 .22 -54.685 RMS Z1.98 -51.e4 @.22 -95_.23 59.42 -13.88 -41.65 WVertical
3 2832.88 -43.77 RMS 32.49 -49.63 8.26 -95.23 B8.43 -13.88 -38.77 vertical
4 3544 .88 -57.25 RMS 32.62 -49.12 @.25 -95.23 54.23 -13.88 -44.25 Vertical
= 4248 .88 -55.53 RMS Z3.78 -48.41 e.37 -95.23 54.84 -13.88 -42.53 Vertical
=1 S664 .88 -59.37 RMS 35.86 -43.79 a.48 -95_.23 44.19 -13.88 -46.37 Vertical
e Fase.ea -57.39 RMS 35.688 -43 .81 @.34 -95.23 44 .91 -13.88 -44.39 vertical

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B12 of B26




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 27H Mode 2
NB-loT B12 3.75k Ch23179 1RBO BPSK
H
ULeveI (dBm)

-10.0 TO0 AC BAND

-20.0

-30.0

-40.0

-50.0

1
-60.0 5 3
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: 786 AC BAND 32m HF_ANT_806875962 Horizontal
Mode MBIOT Band 12 2 _75K CH23179 1RB@ BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB

1 1432.88 -37.72 RMS 28.58 -32.78 e.48 -95.23 61.31 -13.8@ -44.72 Horizontal

2 2148.28 -54.88 RMS 2.8 -51.88 @8.21 -95.23 49.22 -13.68 -51.86 Horizontal

3 2864.88 -83.85 RMS 32.68 -49.58 B.26 -95.23 48.38 -13.6868 -58.65 Horizontal

Level (dBm)

]
-10.0 700 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: 7@© AC BAND 3m HF_ANT_@ee7y5962 Vertical
Mode MBIOT Band 12 2 _75K CH23179 1RB@ BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1432 .88 -583.22 RMS 28.58 -52.7@ a.48 -95.235 55.81 -13.88 -58.22 VWertical
2 2148.28 -54.37 RMS 2.8 -51.88 @.21 -95.23 49.585 -13.868 -51.37 Vertical
3 2864 .88 -683.25 RMS 32.68 -49.58 a.26 -95.23 485.78 -13.868 -58.25 Vertical
TEL : 886-3-327-3456 Page Number : B13 of B26

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 27L Mode 2
NB-loT B4 3.75k Ch19951 1RB0 BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.01——
-50.0 5
-60.0 2
-70.0
-80
3000 6000, 000, 12000. 15000. 18000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 2m HF_ANT_©86875952 Horizontal
Mode MBIoT Band 4 2 .75k CH19951 1REB@ BPsSK
Ant Ampi\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu dBm dB
1 3426 .89 -44.89 RMS 33.1e -49.13 e.88 -95.23 66.37 -13.88 -31.89 Horizontal
2 51z@8.28 -51.832 RMS 34.18 -45.94 B8.46 -95.23 44.71 -13.6868 -48.82 Horizontal
= a84@ .88 -54.88 RMS 35.72 -42.74 B.85 -95.23 47.52 -13.88 -41.88 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
50.0/ 3
-60.0 2
-70.0
-80
3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 2m HF_ANT_ 88875962 Vertical
Mode MBIoT Band 4 3 .75k CH192951 1RB@ BPsSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a 42 .88 -58.11 RMS 33.1@ -49.13 a.88e -95.23 5@.35 -13.88 -37.11 vertical
2 51z@e.22 -5l1.79 RMS 34.18 -45.94 @.46 -95.23 44.74 -13.688 -48.79 Vertical
3 6848 .88 -51.29 RMS 35.72 -42.74 .85 -95.23 58.31 -13.88 -38.29 Vertical
TEL : 886-3-327-3456 Page Number : B14 of B26

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 27L Mode 2
NB-loT B4 3.75k Ch20175 1RB0O BPSK
M
ULeveI (dBm)
-10.0 13
-20.0 4
-30.0
-40.0
2 3
-50.0
-60.0
famnd
-70.0
-80
3000 6000, 000, 12000. 15000. 18000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 2m HF_ANT_©86875952 Horizontal
Mode MBIoT Band 4 2 .75k CH28175 1RB@ BPsSK
Ant Ampi\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu dBm dB
1 3485.88 -23.12 RMS 33.81 -49.13 e.76 -935.23 87.47 -13.88 -18.12 Horizontal
2 5285.88 -45.58 RMS 34.52 -45.54 2.31 -95.23 68.36 -13.868 -32.58 Horizontal
= e93@8.8@8 -43.94 RMS 35.768 -42.89 B.38 -95.23 58.856 -13.88 -30.94 Horizontal
0Lewel (dBm)
-10.0 13
-20.0 4
-30.0
-40.0
2 3
-50.0
-60.0
[
-70.0
-80
3000 G000, 2000, 12000, 15000, 18000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 2m HF_ANT_ 88875962 Vertical
Mode MBIoT Band 4 3 .75k CH28175 1RB@ BPsSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a 3455.88 -24.88 RMS 33.81 -49.13 2.76 -95.23 86.51 -13.8&8 -11.88 Vertical
2 S52es5.e@a -45.77 RMS 34.52 -45.54 2.31 -95.23 68.17 -132.868 -32.77 Vertical
3 B6938.88 -47.88 RMS 35.76 -42.89 a.38 -95.23 54.92 -13.868 -34.88 Vertical
TEL : 886-3-327-3456 Page Number 1 B15 of B26

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 27L Mode 2
NB-loT B4 3.75k Ch20399 1RB0O BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
so.0}—1
60.0 2 3
-70.0
-80
3000 6000, 000, 12000. 15000. 18000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -12 2m HF_ANT_©86875952 Horizontal
Mode MBIoT Band 4 2 .75k CH283299 1RB@ BPsSK
Ant Ampi\Cbh Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu dBm dB
1 SSle.e2 -58.38 RMS S2.78 -49,13 @.73 -935.23 52.57 -13.88 -37.32 Horizontal
2 5265.88 -58.33 RMS 34.67 -45.29 @.35 -95.23 45.17 -13.88 -47.33 Horizontal
3 Jaze.aa -a8.12 RMS 35.686 -43.88 e.18 -95.23 42 .27 -13.88 -47.12 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 1
-60.0 2
-70.0
-80
3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz)
Site : B3CHe7-HY
Condition: -13 2m HF_ANT_ 88875962 Vertical
Mode MBIoT Band 4 3 .75k CH283299 1RB@ BPsSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF E Margin Pol
MH=z dBm dB/m dB dB dB dBu\ dBm dB
a I5le.e@ -51.66 RMS I2.76 -49.13 2.73 -95.23 59.21 -13.88 -38.66 Vertical
2 5265.88 -58.78 RMS 34.67 -45.29 @.35 -95.23 44 . F2 -13.88 -47.78 Vertical
3 Teze.ea -581.85 RMS 35.66 -43 .88 .18 -95.23 48 .54 -13.88 -48.85 Vertical
TEL : 886-3-327-3456 Page Number : B16 of B26

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 27F Mode 4
NB-loT B13 15k Ch23181 1RBO BPSK
L
ULeveI (dBm)
-10.0 TO0 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
4
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: 786 AC BAND 32m HF_ANT_806875962 Horizontal
Mode MBIOT Band 12 15K CH22181 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1554.88 -67.47 RMS 27.84 -532.36 2.34 -95.23 52.14 -13.88 -54.47 Horizontal
2 2331 .88 -54.565 RMS 32.1e -58.5656 @8.32 -95.23 48.82 -132.88 -51.65 Horizontal
3 Il@es.aa -83.34 RMS 32.87 -49.33 8.19 -95.23 48.36 -13.6868 -58.34 Horizontal
0Lewel (dBm)
-10.0 TOO AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0 1 5 3
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: 7@© AC BAND 3m HF_ANT_@ee7y5962 Vertical
Mode MBIOT Band 12 15K CH22181 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1554 .88 -585.688 RMS 27.64 -52.36 2.34 -95.23 S4.81 -13.88 -52.68 Wertical
2 2331 .88 -54.51 RMS 32.1e -58.566 @.32 -95.23 48.96 -13.868 -51.51 Vertical
3 I1@es.e8 -583.41 RMS 32.687 -49.33 .19 -95.23 48.29 -13.868 -58.41 Vertical

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B17 of B26




samonas. FCC RADIO TEST REPORT

Report No.: FG461129B

NB-loT

Part 27F Mode 4

NB-loT B13 15k Ch23230 1RBO BPSK

M
ULeveI (dBm)
-10.0 TO0-AC BAND
-20.0
-30.0
-40.0
2
-50.0 2
4 5
-60.0 e ]
-70.0
-B0
1000 2600. 4200. 5 T400. Q000
Frequency (MHZz)
Site : B3CHe7-HY
Condition: 788 AC BAND 3m HF_ANT_88075962 Horizontal
Mode : NBIOT Band 13 15K CH2223@© 1RB® BPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
i 1554 .88 -44 .84 RMS 27.78 -52.33 B.33 -95.23 F4.89 -42.15 -2.69 Horizontal
2 2352.88 -47.55 RMS I2.88 -58.62 @.34 -95.23 55.88 -13.88 -34.55 Horizontal
3 Il28.@@ -49.82 RMS 32.59 -49.32 @.17 -95.23 62.17 -13.88 -36.62 Horizontal
4 Iolz.e@ -56.91 RMS 33.38 -48.87 @.58 -95.23 53.31 -13.88 -43.91 Horizontal
=] JB24.@@ -56.86 RMS 35.85 -42.58 e.37 -95.23 44 .73 -13.88 -43.86 Horizontal
ULeveI (dBm)
-10.0 TOD AC BAND
-20.0
-30.0
-40.0 3
2
-50.0
N 5
-60.0
-Fo.on
-B0
1000 2600. 4200. 5 T400. Q000
Frequency (MHZz)
Site : B3CHe7-HY
Condition: 78 AC BAND 2m HF_ANT_8©875962 Vertical
Mode : NBIOT Band 13 15K CH2223@© 1RB® BPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1568.828 -44.21 RMS 27 .78 -52.32 @.33 -95.23 F5.31 -42.15 -2.85 Vertical
2 2352.88 -45.46 RMS I2.88 -58.62 @.34 -95.23 67.97 -13.88 -32.46 Vertical
3 Sl28.@@ -42.73 RMS 32.59 -49.32 @.17 -95.23 59.86 -13.88 -29.73 Vertical
4 I9lz.e@ -54.93 RMS 33.38 -48.87 @.58 -95.23 55.29 -13.88 -41.93 WVertical
=1 724 .88 -56.79 RMS 35.85 -42.58 2.37 -95.23 A44.868 -13.868 -43.79 Vertical

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B18 of B26




samranas. FCC RADIO TEST REPORT Report No.: FG461129B
NB-loT
Part 27F Mode 4
NB-loT B13 15k Ch23279 1RBO BPSK
H
ULeveI (dBm)

-10.0 TO0 AC BAND

-20.0

-30.0

-40.0

-50.0

-60.0 3

1 2
-F0.0
-80
1000 2600. 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: 786 AC BAND 32m HF_ANT_806875962 Horizontal
Mode MBIOT Band 12 15K CH232279 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB

1 1374.88 -56.74 RMS 27.78 -32.31 2.32 -95.23 52.78 -42.15 -24.59 Horizontal

2 2351 .28 -54.57 RMS 31.99 -58.51 B8.35 -95.23 48.93 -132.68 -51.57 Horizontal

3 3148.88 -83.52 RMS 32.51 -49.31 B.16 -95.23 48.35 -13.6868 -58.52 Horizontal

Level (dBm)

]
-10.0 700 AC BAND
-20.0
-30.0
-40.0
-50.0
-60.0
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: 7@© AC BAND 3m HF_ANT_@ee7y5962 Vertical
Mode MBIOT Band 12 15K CH22279 1RB@ BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1574 .88 -57 .38 RMS 27.78 -52.31 @.32 -95.23 52.22 -42.15 -25.15 Wertical
2 235l1.28 -54.18 RMS 31.99 -58.51 @.35 -95.23 49.32 -13.868 -51.18 WVertical
3 3148 .88 -63.43 RMS 32.51 -49.31 ea.16 -95.23 45.44 -13.868 -58.43 Vertical
TEL : 886-3-327-3456 Page Number : B19 of B26

FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No.: FG461129B

NB-loT

Part 90S Mode 2

NB-loT B26 3.75k Ch26691 1RB47 QPSK

L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 = )
1
-F0.0
-80
1000 2600. 4200. 5800. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode : MB IOT Band 26 2 .75K CH26691 1RBAT (QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 lez24.88 -58.38 RMS 28.38 -32.18 2.31 -95.23 S2.42 -13.88 -55.38 Horizontal
2 2445 .28 -54.41 RMS 31.92 -58.45 B8.34 -95.23 49.82 -132.68 -51.41 Horizontal
3 3256.88 -83.88 RMS 32.71 -49.24 B.14 -95.23 485.82 -13.668 -58.60 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
1
-F0.0
-80
1000 2600, 4200, 5800. T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode : MB IOT Band 26 3 .75K CH28691 1RBA7T (QPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1628.88 -58.24 RMS 28.46 -52.17 2.31 -95.23 S@.39 -13.88 -55.24 VWertical
2 2445 @8 -54.33 RMS 31.92 -58.45 @.34 -95.23 49.16 -13.88 -51.33 Vertical
3 3I256.88 -63.11 RMS 32.71 -49.24 .14 -95.23 48.51 -13.88 -58.11 vertical
TEL : 886-3-327-3456 Page Number : B20 of B26

FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No.: FG461129B

NB-loT

Part 90S Mode 2

NB-loT B26 3.75k Ch26740 1RB47 QPSK

M
oLeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
-7F0.0
-80
1000 2600. 4200. & T400. 2000
Frequency (MHz)
Site : @3CHe7-HY
Condition: -13 32m HF_ANT_@8875962 Horizontal
Mode : MB IOT Band 26 2.75K CH25740 1RBA7 QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1548 .88 -56.28 RMS 28.68 -52.14 @.31 -95.23 62.26 -13.88 -43.28 Horizontal
2 246488 -49.51 RMS 2.1 -58.42 @.31 -95.23 63.73 -13.88 -35.51 Horizontal
3 32889.899 -49.92 RMS 32.76 -49.22 e.14 -95.23 61.63 -13.88 -35.92 Horizontal
L 4806 .288 -55.568 RMS 23.38 -48.68 2.46 -95.23 51.47 -13.88 -45.68 Horizontal
= 4928 .28 -59.15 RMS 34.34 -45.84 e.19 -95. .23 48.39 -13.868 -46.15 Horizontal
=1 6568 .88 -55.11 RMS 35.58 -42.23 B.33 -95.23 46.44 -13.88 -42.11 Horizontal
7 8192.88 -55.683 RMS 35.92 -42.23 @.21 -95.23 45.78 -13.88 -42.63 Horizontal
oLeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
-80
1000 2600. 4200. 5 T400. 2000
Frequency (MHZ)
Site 1 B3CHBaT -HY
Condition: -12 2m HF_ANT_©@0759&2 Vertical
Mode : MB IOT Band 26 2.75K CH2s740 1RBA7 QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =1 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 1548 .88 -55.35 RMS 28.60 -52.14 2.31 -95.23 63.11 -13.88 -42.35 Vertical
2 2454 .88 -48.71 RMS Z2.18 -5e.42 @.31 -95.23 64.532 -13.88 -35.71 WVertical
3 I288.88 -47 .88 RMS 32.76 -49.22 8.14 -95.23 B3.75 -13.88 -34.8@ Vertical
= 4896 .88 -56.54 RMS 33.38 -48.68 a.46 -95.23 53.53 -13.88 -43.54 Vertical
= 4926 .88 -62.96 RMS 34.34 -46.849 e.19 -95.23 44.58 -13.868 -49.956 Vertical
=1 65668 .88 -58.33 RMS 35.58 -42.23 @.33 -95.23 41.22 -13.868 -47.33 Vertical
e Bl192.ea -68.75 RMS 35.92 -42 .23 @.21 -95.23 43.58 -13.88 -47.75 vertical
TEL : 886-3-327-3456 Page Number : B21 of B26
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NB-loT

Part 90S Mode 2

NB-loT B26 3.75k Ch26789 1RB47 QPSK

H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 2 3
1
-F0.0
-80
1000 2600. 4200. 5800. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode : MB IOT Band 26 2 .75K CH26789 1RBAT (QPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le48.88 -57.85 RMS 28.868 -32.12 2.31 -95.23 s2.51 -13.88 -54.85 Horizontal
2 2472 .28 -51.25 RMS 32.1e -58.41 2.38 -95.23 51.99 -13.868 -48.25 Horizontal
3 F296.88 -83.22 RM5 32.79 -49.21 B.14 -95.23 48.29 -13.660 -58.22 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 3
4
-F0.0
-80
1000 2600, 4200, 5800. T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode : MB IOT Band 26 3 .75K CH2&6739 1RBA7T (QPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1548 .88 -53.84 RMS 28.68 -52.12 2.31 -95.23 SE.32 -13.88 -55.84 Vertical
2 2472 .28 -54.59 RMS 32.1e -58.41 @.38 -95.23 48.65 -13.868 -51.59 WVertical
3 3I296.88 -683.33 RMS 32.79 -49.21 .14 -95.23 48.18 -13.88 -58.33 Vertical
TEL : 886-3-327-3456 Page Number 1 B22 of B26
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NB-loT
Part 90S Mode 8
NB-loT B26 3.75k Ch26790 1RB0O QPSK
M
ouweHdBm}
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
-F0.0
-80
1000 2600, 4200, 5 T400. QDD
Frequency (MHz)
Site : @3CHe7-HY
Condition: -13 32m HF_ANT_@8875962 Horizontal
Mode : MBIOT Band 26 2 .75k CH2&e7922 1RBE (QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1548.88 -53.58 RMS 28.688 -52.12 2.31 -95.23 54.86 -13.88 -48.58 Horizontal
2 2472 .88 -58.48 RMS Iz2.1e -5&8.41 a.38 -95.23 62.84 -13.88 -37.48 Horizontal
= Izo6.@@ -S@.1a RMS 32.79 -49.21 @.14 -95.23 61.41 -13.88 -37.18 Horizontal
4 4l12e.228 -57.34 RMS 23.52 -48.65 2.45 -95.23 52.57 -13.88 -44.34 Horizontal
=1 4952 .23 -585.95 RMS 34.48 -45.76 @.2e -95.23 A48.44 -13 .86 -45.95 Horizontal
=1 65392.88 -55.13 RMS 35.52 -42.28 a.34 -95.23 45.52 -13.88 -42.13 Horizontal
7 8248 .88 -55.88 RMS 5.8 -42.22 a.28 -95.23 45.37 -13.88 -42.835 Horizontal
ouweHdBm}
-10.0 13
-20.0
-30.0
—A40.0

-80
10

00 2600. 4200. 5 T400. 2000
Frequency (MHZ)
Site 1 B3CHBaT -HY
Condition: -12 2m HF_ANT_©@0759&2 Vertical
Mode : MBIOT Band 26 2 .75k CH2&e7922 1RBe QPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =1 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 1s48.88 -53.69 RMS 28.68 -52.12 2.31 -95.23 64.67 -13.88 -48.69 Vertical
2 2472 .88 -48.38 RMS Z2.18 -5Se.41 a.38 -95_.23 64.86 -13.88 -35.38 WVertical
3 32956.88 -46.53 RMS 32.79 -49.21 8.14 -95.23 54.98 -13.88 -33.53 Vertical
4 4126 .88 -54.58 RMS 33.52 -48.65 8.45 -95.23 55.41 -13.88 -41.58 Vertical
= 4944 .88 -658.87 RMS 34.39 -46.78 e.28 -95.23 47.35 -13.88 -47.87 Vertical
=1 6592 .88 -58.84 RMS 35.52 -42.28 @.34 -95_.23 43 .61 -13.88 -45.84 Vertical
e 82485 .88 -55.56 RMS Z5.88 -42.22 @.28 -95.23 45.89 -13.88 -42.56 vVertical
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NB-loT
Part 22H Mode 5
NB-loT B26 15k Ch26791 1RBO BPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 3
1 2
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MNB IOT Band 26 15K CH26791 1RBE BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 le48.88 -56.33 RMS 28.868 -32.12 2.31 -95.23 @.82 -13.88 -53.33 Horizontal
2 2472 .28 -54.81 RMS 32.1e -58.41 @8.38 -95.23 49.23 -13.668 -51.81 Horizontal
3 F296.88 -83.58 RMS 32.79 -49.21 8.14 -95.23 48.81 -13.668 -58.50 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 = 3
1
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MNEB IOT Band 26 15K CH26791 1RB© BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1548 .88 -567 .85 RMS 28.68 -52.12 2.31 -95.23 SE8.71 -13.88 -54.65 Wertical
2 2472 .28 -53.94 RMS 32.1e -58.41 @.38 -95.23 49.368 -13.868 -568.94 Vertical
3 I296.88 -63.12 RMS 32.79 -49.21 .14 -95.23 48.39 -13.88 -58.12 vertical
TEL : 886-3-327-3456 Page Number 1 B24 of B26
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NB-loT
Part 22H Mode 5
NB-loT B26 15k Ch26915 1RBO BPSK
M
oLeveI (dBm)

-10.0 13

-20.0

-30.0

-40.0

2
-50.0
1 3 A L=} I
5
-60.0
-7F0.0
-80
1000 2600. 4200. & T400. 2000
Frequency (MHz)
Site : @3CHe7-HY
Condition: -13 32m HF_ANT_@8875962 Horizontal
Mode : NMB IOT Band 26 15K CH25215 1RBe BPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB

1 158@2.88 -55.78 RMS 28.78 -52.849 2.31 -95.23 61.48 -13.88 -43.78 Horizontal

2 2512.88 -43.65 RMS 32.42 -58.34 @.24 -95.23 64.26 -13.88 -35.65 Horizontal

= I352.88@ -55.42 RMS 32.91 -49.186 @.1l5 -95.23 55.91 -13.88 -42.42 Horizontal

4 4184.28 -5&.48 RMS 2Z.63 -48.55 2.42 -95.23 53.33 -13.88 -43.48 Horizontal

=1 sSg24 .82 -59.92 RMS 34.21 -45.58 @.24 -95.23 AF. .36 -13 .88 -45.92 Horizontal

=1 ee96 .88 -55.28 RMS 35.59 -42.48 B.ey7 -95.23 45.25 -13.88 -42.28 Horizontal

7 a8388.8@ -55.18 RMS I5.7e -42.19 @.18 -95.23 45.36 -13.88 -42.18 Horizontal

Level (dBm)

o
-10.0 -3
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
-80
1000 2600. 4200. 5 T400. 2000
Frequency (MHZ)
Site 1 B3CHBaT -HY
Condition: -12 2m HF_ANT_©@0759&2 Vertical
Mode : MB IOT Band 26 15K CH25215 1RBEe BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =1 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 1ls88.88 -54.28 RMS 28.78 -52.84 2.31 -95.23 63.98 -13.88 -41.28 Vertical
2 2512 .82 -5S8.82 RMS z2.42 -Se.34 @.24 -95_ 23 62.89 -13.88 -3I7.82 Vertical
3 3352.88 -52.28 RMS 32.91 -49.16 8.15 -95.23 59.13 -13.88 -39.28 vertical
4 4184 .88 -56.84 RMS 33.63 -48.55 @.42 -95.23 53.69 -13.88 -43.84 Vertical
= S@24.88 -58.53 RMS 34.21 -46.58 @.24 -95.23 46.75 -13.88 -47.53 Vertical
=1 6696 .88 -55.18 RMS 35.59 -42 .48 @.87 -95.23 46.27 -13.88 -42.18 Vertical
e B368.88 -58.64 RMS I5.7F@e -42.19 @.18 -95.23 42 .98 -13.88 -45.64 vertical
TEL : 886-3-327-3456 Page Number : B25 of B26
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NB-loT
Part 22H Mode 5
NB-loT B26 15k Ch27039 1RBO BPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 5 3
1
-F0.0
-80
1000 2600, 4200. T400. 9000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -12 32m HF_ANT_@©86875962 Horizontal
Mode MNB IOT Band 26 15K CH27839 1RBO BPSK
Ant Amph\Cbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 lg98.88 -58.18 RMS 28.78 -32.88 2.31 -95.23 se.e4 -13.88 -55.18 Horizontal
2 2547 .28 -54.33 RMS 32.57 -58.27 8.28 -95.23 48.468 -132.68 -51.33 Horizontal
3 3396.88 -83.18 RM5S 33.88 -49.13 B.15 -95.23 48.83 -13.6868 -58.160 Horizontal
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0 = 3
1
-F0.0
-80
1000 2600, 4200, T400. 2000
Frequency (MHz)
Site : B3CHeT-HY
Condition: -1323 3m HF_ANT_ 88875962 Vertical
Mode MNEB IOT Band 26 15K CH27839 1RB© BPSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 1598.88 -568.23 RMS 28.78 -52.88 2.31 -95.23 49.91 -13.88 -55.23 vertical
2 2547 .28 -54.89 RMS 32.57 -58.27 @.28 -95.23 48.64 -13.668 -51.689 Vertical
3 3I396.88 -63.16 RMS 353.88 -49.13 .15 -95.23 47.97 -13.88 -58.16 Vertical
TEL : 886-3-327-3456 Page Number 1 B26 of B26
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